Welcome

G13 - Throttle Body


G13 - THROTTLE BODY
Ref. Code Description Note Price excl. tax (€)
1 8B00A6744 JOINT, AIR CLEANER 82,14
2 8A00B3525 JOINT, HOSE 3,02
3 8000B8945 HOSE, RUBBER 4,93
4 800096458 CLAMP CLIC 55 90 MM 0,97
5 8F00C0597 SCREW M6X20 8,24
6 8000B4367 CLAMP, HOSE 15,52
7 8000B7182 THROTTLE BODY 1056,5
8 8000C0723 NOZZLE-ASSY,TOP INJECTOR 917,78
9 8A00B3739 RING 7,73
10 8000B4540 AIR FUNNEL 10,10
11 8F0091037 HOSE, RUBBER 6,16
12 8A0091037 HOSE, RUBBER 7,21
13 800096458 CLAMP CLIC 55 90 MM 0,97
14 800089801 PIPE CARRIER 2,25
15 8000B2798 SPACER WITH COLLAR 1,61
16 8B00B2680 SCREW TEF M5X0.8X10 CH8 0,35
17 800089799 CAP, BLEEDER PLUG LH 2,88
18 800089800 RUBBER CAP RH 2,88
19 8AA091634 SPRING 0,93
20 8000B7232 HOSE, FUEL 27,51
21 8AA091634 SPRING 0,93
22 8K0091037 HOSE, RUBBER 4,83
23 8000B7241 BRACKET 46,09
24 8E00C0600 SCREW 10,17
25 800048485 O-RING 7.65X1.78 0,81
26 8000A3869 FUEL CUT SOLENOID VALVE 114,78
27 8C00C0600 SCREW 9,98
28 8000B7240 DRIVE AXLE 13,18
29 8000C0748 NUT 9,13
30 8L0091037 HOSE, RUBBER 4,89
31 8000B8848 HOSE, RUBBER 27,62
32 8B0096458 CLAMP 0,97
33 8AA091634 SPRING 0,93
34 8000B3432 SENSOR, PRESSURE 105,66
35 8000C0597 SCREW M6X8 7,67
36 8000B4329 INJECTOR, FUEL 626,41
37 8000C0861 SPRING 0,64
38 8000B4314 SCREW, WITH WASHER 15,29
39 8000B4315 FUEL RAIL LOWER 313,20
40 8000B4316 SEAL RING 7.6 MM 3,72
41 8000B4317 BY-PASS ADJUSTING SCREW 18,42
42 8000B4318 BOOT 3,20
43 8000B4690 ARM, LINK 0,00  
44 8000B7242 PIN PIPE-INJECTION 15,01
45 8000C0724 INJECTOR, FUEL 100,89
46 8000C0865 FUEL RAIL UPPER 0,00  
47 8000B4714 SCREW 8,72
48 8B00B2672 BOLT, FLANGE M6X21 0,35
49 8000B3743 HOSE, FUEL HIGH PRESSURE 33,98
50 8000B7238 BRACKET, AIR FUNNEL 100,57
51 8000B4211 BUSH 9,85
52 8000A6873 DUCT LOWER 7,22
53 8000A3884 VALVE PIERBURG 298,62
54 8000A3885 GASKET 12,72
55 80A0A3886 NUT, SELF-LOCKING M5 0,33
56 80A0A3886 NUT, SELF-LOCKING M5 0,33
57 8000B7621 NUT, SPECIAL 9,05
58 800048485 O-RING 7.65X1.78 0,81
59 8000A3889 3-WAY CONNECTION 2,65
60 8A0091037 HOSE, RUBBER 7,21
61 800092553 ONE WAY VALVE 12,98
62 8000C0863 FUEL PIPE LH 6,98
63 8000C0862 FUEL PIPE RH 6,98
64 8000C0866 FUEL UNION 0,00  
65 8000C0849 BUSH 0,00  
66 8AA091634 SPRING 0,93
66 800056460 SPRING RING 0,46